



客戶名稱 Customer	DAMSTAHL OY	客戶編號 Customer No.	FF1005	證明書編號 Certificate No.	160722C0010
產品名稱 Production	PRIME COLD ROLLED STAINLESS STEEL SHEET	商業發票號碼 Commercial Invoice No.	J16070041	證明書日期 Date of Issue	2016/07/21
規範名稱 Specification	EN 10028-7-2007	客戶採購案號 PO No.	204133	訂單編號 Order No.	EC16040413-1
鋼種 Steel Grade	1.4301/1.4307	提貨單編號 Weight No.	C-16070301	P.I.號碼 P.I.NO.	A10504213

項目 Item No.	爐號 Heat No.	產品規格 Product Description	尺寸 Dimension		數量 Quantity Pcs	重量 Weight kgs	表面 Finish	保護 Protect	化學成份(%) Chemical Composition										拉伸試驗 Tension Test			*02 熱處理 C/No	Coil No
			破 C X10 ⁻³	矽 Si X10 ⁻²					錳 Mn X10 ⁻²	磷 P X10 ⁻³	硫 S X10 ⁻³	鎳 Ni X10 ⁻²	鉻 Cr X10 ⁻²	氮 N X10 ⁻³	降伏 0.2%Y.S. MPa	抗拉 T.S. MPa	伸長率 E.L. %	*01 降伏強度 1.0% °C/W.Q.					
1	C34BP1600232	0.8mm x1,250.0mm x2,500.0mm	30	100	200	45	15	1050	1950	100	800	1750	230	540	700	45	260	1000	1100	QFC0399			
2	C34BP1600232	0.8mm x1,250.0mm x2,500.0mm	19	36	145	32	4	805	1809	49	262	636	262	636	57	320	1050	1050	QFC0399				
3	C34BP1600366	0.8mm x1,500.0mm x3,000.0mm	19	36	145	32	4	805	1809	49	262	636	262	636	57	320	1050	1050	QED1293				
4	C34BP1600366	0.8mm x1,500.0mm x3,000.0mm	18	36	143	31	4	804	1811	42	266	648	266	648	56	322	1050	1050	QED1293				
5	C34BP1600366	0.8mm x1,500.0mm x3,000.0mm	18	36	143	31	4	804	1811	42	266	648	266	648	56	322	1050	1050	QED1293				
6	C34BP1600284	1mm x1,250.0mm x2,500.0mm	21	39	142	29	4	804	1839	42	270	656	270	656	54	327	1050	1050	QFD0048				
7	C34BP1600284	1mm x1,250.0mm x2,500.0mm	21	39	142	29	4	804	1839	42	270	656	270	656	54	327	1050	1050	QFD0048				
8	C34BP1600140	1mm x1,500.0mm x3,000.0mm	22	44	152	29	6	804	1815	35	280	652	280	652	53	335	1050	1050	QEC0091				
9	C34BP1600140	1mm x1,500.0mm x3,000.0mm	22	44	152	29	6	804	1815	35	280	652	280	652	53	335	1050	1050	QEC0091				
10	C34BP1600140	1mm x1,500.0mm x3,000.0mm	28	44	152	29	6	804	1815	35	280	652	280	652	53	335	1050	1050	QEC0091				
11	C34BP1600184	1.25mm x1,250.0mm x2,500.0mm	22	44	152	29	6	804	1815	35	280	652	280	652	53	335	1050	1050	QFC0333				
12	C34BP1600184	1.25mm x1,250.0mm x2,500.0mm	26	43	148	29	2	806	1829	38	286	660	286	660	54	333	1050	1050	QFC0333				
13	C34BP1600199	1.25mm x1,500.0mm x3,000.0mm	23	45	143	29	4	803	1810	36	286	656	286	656	54	333	1050	1050	QEC0103				
14	C34BP1600199	1.25mm x1,500.0mm x3,000.0mm	22	44	152	29	4	803	1810	36	286	656	286	656	54	333	1050	1050	QEC0103				
15	C34BP1600199	1.25mm x1,500.0mm x3,000.0mm	22	44	152	29	4	803	1810	36	286	656	286	656	54	333	1050	1050	QEC0103				
16	C34BP1600159	1.5mm x1,250.0mm x2,500.0mm	27	42	147	28	6	804	1813	60	257	635	257	635	56	301	1050	1050	QFC0011				
17	C34BP1600159	1.5mm x1,250.0mm x2,500.0mm	27	42	147	28	6	804	1813	60	257	635	257	635	56	301	1050	1050	QFC0011				
18	C34BP1600159	1.5mm x1,250.0mm x2,500.0mm	26	42	147	28	6	804	1813	60	257	635	257	635	56	301	1050	1050	QFC0011				
19	C34BP1500335	1.5mm x1,500.0mm x3,000.0mm	21	44	145	30	7	803	1817	44	283	638	283	638	53	339	1050	1050	QEY1514				
TOTAL:			599	18,725																			

附註 Remark
 1. Standards: ASTM A240/A480
 2. THE GRADE COMPLIES TO EN10088-4
 Alloy Verification(PMI) : OK
 Intergranular Corrosion Test (according to EN ISO 3651-2 Method A) : OK
 This certificate complies to 3.1/EN 10204:2004.
 The material grade according to EN 10088-2 、 EN 10088-4 、 EN 10028-7
 註解 Note
 *01=1.0%降伏 Proof Strength
 *02= Heat Treatment
 *Gauge Length: 50mm
 1MPa=1N/mm²=10bar=145psi=
 10.2kgf/cm²

Surveyor By	Visual Inspection(Surface) and Dimension Check : OK	
N/A	1.ISO 9001:2008 (No.01 100 056299) 2.PED / AD2000 (No.01 202 TWIN/Q-05 0105) 3.ISO 14001:2004 (No.01 104 822 096385) 4.OHSAS 18001:2007 (No.01 113 822 096385)	
Manager of Quality Assurance Department	Hou Yu shih	